
Page 1 of 12

Product Support
Domane SL/SLR Parts Quick Reference



Page 2 of 12

Product Support
Domane SL/SLR Parts Quick Reference

5

6

7

8

9

10

11

    

CABLE ROUTING, ETAP — 1456ASM020

Item Description Part Number Qty Note
5 Cable Guide Bolt W532763 1 Torque 1Nm
6 Headtube Cable Guide W583779 1
7 FD Cable Grommet W326042 1
8 Brake Housing Grommet W330578 1

9
Mechanical Grommet W329119

1Di2 Grommet W317292
Wireless Grommet W547906

10 Guide Bolt W307656 2 Torque 3Nm
11 Cable Guide / Battery Holder W588188 1



D

DETAIL D

REAR BRAKE 
HYDRO HOSE

FRONT BRAKE
HYDRO HOSE

MOTO STYLE - SWAP POSITION OF BRAKE 
HOSES THROUGH TT CABLE GUIDE

CABLE ROUTING, ETAP — 1456ASM020 5 BOLT, M4x0.7x16mm, FLAT HEAD SOCKET, SS 304, BLACK TUFFTRIDE FSA 532763 1 1Nm
6 Cable Entry/Guide, MY20 Domane 583779 1 —

7 2013 MADONE FD EXIT GROMMET CI 326042 1 —

8 Internal Route Housing Grommet 330578 1 —

10 M4x0.7x9mm TYPE 18-8 SS FLAT-HEAD SOCKET CAP SCREW 546731 2 3Nm (311537-HD acceptable 
substitute)

11 DT CABLE AND DI2 HOLDER, TREK, MY20 DOMANE, SY, PA66 588188 1

12 Rear Dropout Derailleur Hole Plug 547906 1

Page 3 of 12

Product Support
Domane SL/SLR Parts Quick Reference 15

22 2X

16

17

18

19

21 2X

23

14

24 2X

20
DO NOT APPLY GREASE
TO BOTTOM BEARING IN 
ISOSPEED ASSEMBLY

25

26 27

59

28

ITEM NO.

4
14 FSA 28.6mm Headset Top Cap, 15mm Stack Height, Alloy, Black, 45mm OD

15 FRONT ISOSPEED GROMMET, TREK, DOMANE, MY2020, SY, ELASTOLLAN S80AN, 

16
17

18

19

20 FRONT ISOSPEED ASSEMBLY, MY17 DOMANE/SILQUE, MY18 BOONE, YOZU, 7075-

21 Screw, M8 X 1.0 X 14mm, 4mm hex socket, 316 Stainless Steel, Passivated, Left 

22

23

24

25 GROMMET, TREK, DOMANE SLR, MY2020, SY, ELASTOLLAN S80AN, ALL SIZES, 

26
27
28
29

30

31 FLANGED ISOSPEED BUSHING, 10MM OD, 8MM ID, 14.5MM FLANGED OD, 8MM 

32 BUSHING, MY19 DOMANE SEAT MAST, 12.6MM OD, 10MM ID, 27.9MM WIDTH, 

33

34

35 SINGLE-WAVE WASHER, 15 MM OD, 8.4 MM ID, 0.8MM WIDTH, 3MM OVERALL 

36 SCREW, ISOSPEED FRAME ADAPTER, M8 THREADS, 37mm, SCM 440, ED BLACK

37
59 SEAT MAST BUMPER, BOLT RETENTION, MY20 DOMANE AND MY19 MADONE 

BEARING COVER OPTIONS
Material/Height 5MM 15MM

ALUMINUM 590958 590959
CARBON 590960 590961

29

Item Description Part Number Qty Note

14
Top
Cap

5mm Alloy W590958

1
15mm Alloy W590959
5mm Carbon W590960

15mm Carbon W590961
15 IsoSpeed Cover W583781 1

16
Brow
Cover

Matte Black W595556

1

Gloss Black W595557
Nautical Navy W595558

Radioactive Red W595559
Crystal White W595560

Viper Red W596786
Quicksilver W596787

17 Compression Ring W531677 1
18 Upper Headset Bearing W531676 1
19 Pre-Load Spacer W521269 1
20 Coupler Assembly W546556 1
21 HT IsoSpeed Bolt Kit

539644
2 Torque 5.2Nm

22 HT IsoSpeed Nut 2
23 Lower Headset Bearing 417578 1
24 HT IsoSpeed Washer 539644 2



3Nm (311537-HD acceptable 

NOTE: SEE ASSEMBLY MANUAL FOR COMPLETE
GREASE REQUIREMENTS

DESCRIPTION PART NUMBER QTY. Torque spec/Lubrication/Other instructions
SEATMAST, TREK, DOMANE SLR, 2020, QUEST, CARBON, 56cm, SRP 581455 1 —

FSA 28.6mm Headset Top Cap, 15mm Stack Height, Alloy, Black, 45mm OD 590958 1

FRONT ISOSPEED GROMMET, TREK, DOMANE, MY2020, SY, ELASTOLLAN S80AN, 
ALL SIZES, TEXTURE EF-2200 583781 1 —

HEAD TUBE BROW COVER, MY20 DOMANE SLR 583780 1 —
FSA 1 1/8" Headset Compression Ring H2145 531677 1 —

FSA Headset Bearing 1 1/8" MR054 542563 1 Apply grease to inner and outer bearing chamfer 
before installation

Wave Disc Spring Pre-Load Spacer, MY17 Domane HT Isospeed 521269 1 —

FRONT ISOSPEED ASSEMBLY, MY17 DOMANE/SILQUE, MY18 BOONE, YOZU, 7075-
T6, RED ANODIZE 546556 1 Do not apply grease to bottom bearing in isospeed 

assembly
Screw, M8 X 1.0 X 14mm, 4mm hex socket, 316 Stainless Steel, Passivated, Left 

Hand Threads 527347 2 5.2Nm

Elliptical Nut, M8 X 1.0 X 6mm, 316 Stainless Steel, Passivated 519700 2 Grease chamfer on nut and frcorresponding frame 
recess

LOWER HEADSET BEARING, E2 ROAD 540243 1 Apply grease to bearing seat before installation

Washer, 16OD X 10.10ID X 1.125 LENGTH 527348 2

GROMMET, TREK, DOMANE SLR, MY2020, SY, ELASTOLLAN S80AN, ALL SIZES, 
TEXTURE EF-2200 583782 1

ADJUSTMENT SLIDER, MY19 MADONE 564294 1 —
SCREW, M5 X 0.8 X 20MM, A2-70, BLACK OXIDE, NYLOCK PATCH 579510 1 4Nm

WASHER, FASTENAL#: 0110733, A2, 5.4 ID, 8.8 OD, 1.6 THICK, PLAIN 581552 1
COVER, ISOSPEED, NON-DRIVE SIDE, MY20 DOMANE SLR 583783 1 —
NUT, ISOSPEED FRAME ADAPTER, M8 THREADS, 7075-T6 561679 1

FLANGED ISOSPEED BUSHING, 10MM OD, 8MM ID, 14.5MM FLANGED OD, 8MM 
WIDTH 561683 2 Grease before installation

BUSHING, MY19 DOMANE SEAT MAST, 12.6MM OD, 10MM ID, 27.9MM WIDTH, 
7075-T6, GREEN ANODIZE 565272 1 Grease before installation

ASSEMBLY, ISOSPEED DAMPER, MY19 MADONE, DISC BRAKE 564027 1
WASHER, 15MM OD, 8.2MM ID, 1.15MM WIDTH, 7075-T6 561680 1

SINGLE-WAVE WASHER, 15 MM OD, 8.4 MM ID, 0.8MM WIDTH, 3MM OVERALL 
HEIGHT, 430 STAINLESS STEEL 561681 1 —

SCREW, ISOSPEED FRAME ADAPTER, M8 THREADS, 37mm, SCM 440, ED BLACK 582714 1 8Nm, Do not grease threads

COVER, ISOSPEED, DRIVE SIDE, MY20 DOMANE SLR 583784 1
SEAT MAST BUMPER, BOLT RETENTION, MY20 DOMANE AND MY19 MADONE 598668 1

Page 4 of 12

Product Support
Domane SL/SLR Parts Quick Reference

22 2X

21 2X

23

25

26 27

30

31 2X

32

34 35

59

33

37

28

36 APPLY GREASE TO SHAFT
AND CHAMFER, DO NOT 
APPLY GREASE TO THREADS

NOTE: SEE ASSEMBLY MANUAL FOR COMPLETE
GREASE REQUIREMENTS

30 NUT, ISOSPEED FRAME ADAPTER, M8 THREADS, 7075-T6

31 FLANGED ISOSPEED BUSHING, 10MM OD, 8MM ID, 14.5MM FLANGED OD, 8MM 
WIDTH 

32 BUSHING, MY19 DOMANE SEAT MAST, 12.6MM OD, 10MM ID, 27.9MM WIDTH, 
7075-T6, GREEN ANODIZE

33 ASSEMBLY, ISOSPEED DAMPER, MY19 MADONE, DISC BRAKE

34 WASHER, 15MM OD, 8.2MM ID, 1.15MM WIDTH, 7075-T6

35 SINGLE-WAVE WASHER, 15 MM OD, 8.4 MM ID, 0.8MM WIDTH, 3MM OVERALL 
HEIGHT, 430 STAINLESS STEEL 

36 SCREW, ISOSPEED FRAME ADAPTER, M8 THREADS, 37mm, SCM 440, ED BLACK

37 COVER, ISOSPEED, DRIVE SIDE, MY20 DOMANE SLR
59 SEAT MAST BUMPER, BOLT RETENTION, MY20 DOMANE AND MY19 MADONE 

29

Item Description Part Number Qty Note
25 SLR IsoSpeed Grommet W583782 1
26 SLR IsoSpeed Slider W564294 1
27 M5x20mm Bolt W579510 1
28 Lock Washer W581552 1
29 See Below
30 IsoSpeed Nut 599790 1
31 Flanged Bushing W561683 2
32 Cylindrical Bushing 599790 1
33 SLR IsoSpeed Damper W564027 1
34 Washer, 15x8.4x0.8mm 599790 1
35 Wave Washer 599790 1
36 IsoSpeed Bolt 599790 1 Torque 8Nm
37 See Below
59 IsoSpeed Bumper W564444 1

Item Description Part Number Qty Note

29
37

NDS Cover
DS Cover

Viper Red W596190
1

Anthracite W596191



NOTE: SEE ASSEMBLY MANUAL FOR COMPLETE

561679 1
FLANGED ISOSPEED BUSHING, 10MM OD, 8MM ID, 14.5MM FLANGED OD, 8MM 561683 2 Grease before installation

565272 1 Grease before installation

564027 1

561680 1

561681 1 —

582714 1 8Nm, Do not grease threads

583784 1
598668 1

Page 5 of 12

Product Support
Domane SL/SLR Parts Quick Reference

Item Description Part Number Qty Note
21 See Below
22 IsoSpeed Nut 599790 1
23 Flanged Bushing W561683 2
24 Cylindrical Bushing 599790 1
25 Washer, 15x8.4x0.8mm 599790 1
26 Wave Washer 599790 1
28 IsoSpeed Bolt 599790 1 Torque 8Nm
29 SL IsoSpeed Grommet W583785 1
30 See Below

Item Description Part Number Qty Note

21
30

NDS Cover
DS Cover

Trek Black W596193

1
Nautical Navy W596194

Radioactive Red W596195
Crystal White W596196
Purple Flip W59619821

22
23

24
23

25 26

30

29

28 APPLY GREASE TO SHAFT
AND CHAMFER, DO NOT 
APPLY GREASE TO THREADS

23 FLANGED ISOSPEED BUSHING, 10MM OD, 8MM ID, 14.5MM FLANGED OD, 

24 BUSHING, MY19 DOMANE SEAT MAST, 12.6MM OD, 10MM ID, 27.9MM 
WIDTH, 7075-T6, GREEN ANODIZE

25 WASHER, 15MM OD, 8.2MM ID, 1.15MM WIDTH, 7075-T6

26 SINGLE-WAVE WASHER, 15 MM OD, 8.4 MM ID, 0.8MM WIDTH, 3MM 
OVERALL HEIGHT, 430 STAINLESS STEEL 

27 SCREW, ISOSPEED FRAME ADAPTER, M8 THREADS, 7075-T6, BLACK 

28 COVER, ISOSPEED, DRIVE SIDE, MY20 DOMANE SL

29 REAR GROMMET, TREK, DOMANE SL, 2020, SY, ELASTOLLAN S80AN, ALL 
SIZES, TEXTURE EF-2200



FLANGED ISOSPEED BUSHING, 10MM OD, 8MM ID, 14.5MM FLANGED OD, 
8MM WIDTH 561683 2 Grease before installation

BUSHING, MY19 DOMANE SEAT MAST, 12.6MM OD, 10MM ID, 27.9MM 
WIDTH, 7075-T6, GREEN ANODIZE 565272 1 Grease before installation

WASHER, 15MM OD, 8.2MM ID, 1.15MM WIDTH, 7075-T6 561680 1
SINGLE-WAVE WASHER, 15 MM OD, 8.4 MM ID, 0.8MM WIDTH, 3MM 

OVERALL HEIGHT, 430 STAINLESS STEEL 561681 1

SCREW, ISOSPEED FRAME ADAPTER, M8 THREADS, 7075-T6, BLACK 
ANODIZE 572077 1 8Nm; Do Not Grease Threads

COVER, ISOSPEED, DRIVE SIDE, MY20 DOMANE SL 583786 1
REAR GROMMET, TREK, DOMANE SL, 2020, SY, ELASTOLLAN S80AN, ALL 

SIZES, TEXTURE EF-2200 583785 1

Page 6 of 12

Product Support
Domane SL/SLR Parts Quick Reference

39

56

54 4X

40

46 2X

41 4X

42

43 2X

44

45 49

50

51

53

52

3

55

38
47

ITEMS 41 AND 48:  
PN 602256 USED ON SIZES 56-62 ORIENTATION AS SHOWN
PN 602256 USED ON SIZES 52-54 ORIENTATION FLIPPED
PN 595608 USED ON SIZES 47 AND 50

48

ITEM NO. DESCRIPTION PART NUMBER

3 MY20 Domane SRP Seatpost Assembly. Short 155mm length with 20mm offset 580165 1

38 2020 Domane SLR SL Seatpost Rubber Tail 581152 1

39 20 Domane and 21 Emonda rear reflector bracket 584063 1

40 SEAT STAY FENDER MOUNT BRIDGE, MY19 DISC DOMANE AND CX FRAMES, 
UPDATE OF 507706, UPDATE OF 575637 FOR 44CM DOMANE SL FIT 602256 1

41 M5X5 Set Screw 297410 4

42 Rear Derailleur Hanger, 142 x 12 Road Frame Thru Axle, M3 Bolt Retention to 
Frame 524188 1

43 M3 x 0.5 x 12 COUNTERSINK CAP SCREW 524884 2
44 Duotrap S Cover, Carbon Road Frames 521455 1

45 M5X10 Button Head Screw 297411 1

46 M4 X 0.7MM THREAD, 8MM LONG, 304 STAINLESS STEEL 2.5MM HEX DRIVE 
FLANGED ROUNDED HEAD SCREW 564136 2

47 SEAT STAY FENDER MOUNT BRIDGE, LARGE STEP, FOR DISC FRAMES, SMALL SIZES 595608 1
48 Plastic M5 hole plug 308963 1

49 CHAIN KEEPER, ROAD, REPLACES 547905 566021 1

50 Flat Washer, M5 x 10 x 1.0, SUS 304 521137 1

51 M5X16 Button Head Screw 321693 1
52 Washer, Carbon Front Derailleur Hanger, Replaces 319573 531901 1

53 M5 x 0.8 - 16, 303 Stainless Steel Flanged Socket Head Cap Screw, YoZu 543903 1

54 M4 x .7 x 8 mm stainless steel button head 547053 4

55 Domane Storage Window Frame MY20 580769 1

56 Domane Storage Assembly MY20 584957 1

Item Description Part Number Qty Note
3 See Next Page
38 Seatpost “Tail” W581152 1
39 Reflector Bracket W584063 1
40 Fender Mount, ≥ 52cm W602256 1
41 M5x5mm Bolt W331954 4
42 Derailleur Hanger W524188 1
43 Derailleur Hanger Bolts W524884 2
44 Duotrap Cover W521455 1
45 M5x10mm Bolt W297411 1
46 M4x8mm Bolt W327506 2
47 Fender Mount, ≤ 50cm W595608 1
48 Plastic M5 Plug W308963 1
49 Chainkeeper

Kit
573827

1
50 4x10x1mm Washer 1
51 M5x16mm Bolt 1
52 Carbon FD Washer W531901 1
53 FD Washer Bolt W543903 1
54 M4x8mm Bolt W327526 4 Torque 1.2Nm
55  “Window” Frame W580769 1

54
56

Door
Assembly

Gloss Trek Black W596203 1
Dnister Black W596202 1

Charcoal W596204 1
Nautical Navy W596207 1

Matte Trek Black W596205 1
Radioactive Red W596206 1

Rage Red W596208 1
Crystal White W596211 1

Slate W596209 1
Purple Flip W596213 1

39

56

54 4X

40

46 2X

41 4X

42

43 2X

44

45 49

50

51

53

52

3

55

38
47

ITEMS 41 AND 48:  
PN 602256 USED ON SIZES 56-62 ORIENTATION AS SHOWN
PN 602256 USED ON SIZES 52-54 ORIENTATION FLIPPED
PN 595608 USED ON SIZES 47 AND 50

48

ITEM NO. DESCRIPTION PART NUMBER

3 MY20 Domane SRP Seatpost Assembly. Short 155mm length with 20mm offset 580165 1

38 2020 Domane SLR SL Seatpost Rubber Tail 581152 1

39 20 Domane and 21 Emonda rear reflector bracket 584063 1

40 SEAT STAY FENDER MOUNT BRIDGE, MY19 DISC DOMANE AND CX FRAMES, 
UPDATE OF 507706, UPDATE OF 575637 FOR 44CM DOMANE SL FIT 602256 1

41 M5X5 Set Screw 297410 4

42 Rear Derailleur Hanger, 142 x 12 Road Frame Thru Axle, M3 Bolt Retention to 
Frame 524188 1

43 M3 x 0.5 x 12 COUNTERSINK CAP SCREW 524884 2
44 Duotrap S Cover, Carbon Road Frames 521455 1

45 M5X10 Button Head Screw 297411 1

46 M4 X 0.7MM THREAD, 8MM LONG, 304 STAINLESS STEEL 2.5MM HEX DRIVE 
FLANGED ROUNDED HEAD SCREW 564136 2

47 SEAT STAY FENDER MOUNT BRIDGE, LARGE STEP, FOR DISC FRAMES, SMALL SIZES 595608 1
48 Plastic M5 hole plug 308963 1

49 CHAIN KEEPER, ROAD, REPLACES 547905 566021 1

50 Flat Washer, M5 x 10 x 1.0, SUS 304 521137 1

51 M5X16 Button Head Screw 321693 1
52 Washer, Carbon Front Derailleur Hanger, Replaces 319573 531901 1

53 M5 x 0.8 - 16, 303 Stainless Steel Flanged Socket Head Cap Screw, YoZu 543903 1

54 M4 x .7 x 8 mm stainless steel button head 547053 4

55 Domane Storage Window Frame MY20 580769 1

56 Domane Storage Assembly MY20 584957 1



PN 602256 USED ON SIZES 56-62 ORIENTATION AS SHOWN
PN 602256 USED ON SIZES 52-54 ORIENTATION FLIPPED

QTY. TORQUE/LUBRICATION/Asse
mbly instructions

SEE DRAWING #580164

—

—

—

INSTALL FLUSH WITH SURFACE

—

2.5 Nm
—

2Nm
OR EQUIVALENT BUTTON 

HEAD OR FLANGED BUTTON 
HEAD

—

—

3Nm
—

—

1.2Nm

—

—

PN 602256 USED ON SIZES 56-62 ORIENTATION AS SHOWN
PN 602256 USED ON SIZES 52-54 ORIENTATION FLIPPED

QTY. TORQUE/LUBRICATION/Asse
mbly instructions

SEE DRAWING #580164

—

—

—

INSTALL FLUSH WITH SURFACE

—

2.5 Nm
—

2Nm
OR EQUIVALENT BUTTON 

HEAD OR FLANGED BUTTON 
HEAD

—

—

3Nm
—

—

1.2Nm

—

—

5
6

CABLE ROUTING, MECHANICAL, 
MECHANICAL SHIFTING — 1456ASM020

Page 7 of 12

Product Support
Domane SL/SLR Parts Quick Reference

Item Description Part Number Qty Note

1
Domane
Seatpost

Matte
Trek Black

W588221 1 155x5mm
W588222 1 155x20mm
W588223 1 200x5mm
W588224 1 200x20mm

Gloss
Viper Red

W588225 1 155x5mm
W588226 1 155x20mm
W588227 1 200x5mm
W588228 1 200x20mm

Gloss
Anthracite

W588229 1 155x5mm
W588230 1 155x20mm
W588231 1 200x5mm
W588232 1 200x20mm

Gloss
Trek Black

W596882 1 155x5mm
W596884 1 155x20mm
W596883 1 200x5mm
W596885 1 200x20mm

2 M3x8 Torx Bolt

Kit
598649

2
3 Thread Locker 1
4 Seatpost Binder Wedge 1
5 Wedge Bolt + Washer 1 Torque 7Nm
6 Saddle Clamp Tilt Bolt

Kit
525034

1 Torque 6-8Nm
7 Pinch Barrel, Unthreaded 1 Torque 7Nm
8 Pinch Barrel, Threaded 1
9 Clamp Barrel 1

7 8 9 1

4

6

APPLY light coat
of WHITE
LITHIUM BASED
GREASE 

5

5

3

2

2

DO NOT
GREASE
THREAD



Page 8 of 12

Product Support
Domane SL/SLR Parts Quick Reference

7

10

11
MOTO STYLE - SWAP POSITION OF BRAKE 
HOSES THROUGH TT CABLE GUIDE

REAR BRAKE HOSE
POSITION CLOSEST TO
CENTER 

REAR DERAILLEUR CABLE
with FULL HOUSING

REAR BRAKE 
HYDRO HOSE

FRONT BRAKE
HYDRO HOSE

FRONT DERAILLEUR 
CABLE with FULL 

HOUSING

MECHANICAL SHIFTING — 1456ASM020
6 Cable Entry/Guide, MY20 Domane 583779 1 —

7 2013 MADONE FD EXIT GROMMET CI 326042 1 —

8 Internal Route Housing Grommet 330578 1 —

9 4mm Derailleur Housing Grommet 329119 1 —

10 M4x0.7x9mm TYPE 18-8 SS FLAT-HEAD SOCKET CAP SCREW 546731 2 3Nm (311537-HD acceptable 
substitute)

11 DT CABLE AND DI2 HOLDER, TREK, MY20 DOMANE, SY, PA66 588188 1

5 6

7

8

13



Page 9 of 12

Product Support
Domane SL/SLR Parts Quick Reference

10

11

B

DETAIL B

REAR BRAKE 
HYDRO HOSE

FRONT BRAKE
HYDRO HOSE

DI2 WIRE

MOTO STYLE - SWAP POSITION OF BRAKE 
HOSES THROUGH TT CABLE GUIDE

7 2013 MADONE FD EXIT GROMMET CI 326042 1 —

8 Internal Route Housing Grommet 330578 1 —

10 M4x0.7x9mm TYPE 18-8 SS FLAT-HEAD SOCKET CAP SCREW 546731 2 3Nm (311537-HD acceptable 
substitute)

11 DT CABLE AND DI2 HOLDER, TREK, MY20 DOMANE, SY, PA66 588188 1

13 2013 Endurance Dropout Di2 Grommet 317292 1

CABLE ROUTING, DI2 HANDLEBAR — 1456ASM020

C:\TrekEPDM\00_Project Folders\2020\Frame-Road_X4nn\1456U0X20 Domane SLR\Production Engineering\1456U0X20 Models&Specs\



Page 10 of 12

Product Support
Domane SL/SLR Parts Quick Reference

RIGHT SHIFTER
-TO BAR END PLUG
-TO JUNCTION B

BAR END PLUG
-TO R SHIFTER

THRU HOLE IN R DROP
UNDER BAR TAPE

-TO L SHIFTER
THRU BAR, 
OUT HOLE ON L DROP
UNDER BAR TAPE

JCT B 
-TO R SHIFTER
-TO BATTERY
-TO FD
-TO RD

CABLE ROUTING, DI2 HANDLEBAR — 1456ASM020

C:\TrekEPDM\00_Project Folders\2020\Frame-Road_X4nn\1456U0X20 Domane SLR\Production Engineering\1456U0X20 Models&Specs\


